JINMA

254 Parts Book

Jinma USA LLC



Explanation

Jinma USA PARTS Catalog 2022

JINMA-YL254Y Horticultural Tractor Parts Catalogue? is complied according to the drawing of our
products: HUANGHAI JINMA -YL254Y Horticultural Tractor. It serves as a guide to help our users understand the
construction and the relation of assembly.

As nations and regions have different requirements of use and improvement of product is bound to be made from
time to time, drawings may not fully conform to the actual parts supplied, please care for it. If here are some errors in this

catalogue, we will modify, please refer to the new edition.




CL13- ﬁf(m%éfuiﬁl Y (T )
AH20- ﬁﬂl]fﬁé&ku& ....................................................................................... 007
CLZI-Q{—:‘%ﬁMJﬂZ N R I
DR35-%§M}/@U\E€ .......................................................................................... 027
TR37-'}Ei$aﬁmﬁ .......................................................................................... 031
TR 7 - B R I i e v e vee e et e e e e e e e e e 034
TR37-HST FiI EAG l B e v 037
TR37-HST FEZIAA B v vvererer e 039
RASZG- G A v vvevreer e e e e 042
RAZG- G A v vvevee et e 044
DRI Y £y -0 7 N P PP 047



STAO-J JEHE ] Z8 L5 0 B - v vvvvevem v e ettt e et et et ettt 052
PTAL-Zh I B H B e oeveroervereererm e ee e e et et et e e 056
PTAT-Zh F BT H BB v eeveeememmmemmeee et e e et et e 059
BRA3 - B8 v vveee oo e 063
BRAZ - ZHERIIMUAA - v eeeemmmemmeeemme et ettt et 065
BRA3 - 2l B BB -+ ov e e e e 068
SEA4-ZB B R M v v eeee e e e 070
RBA G- g e v e e e e e e e 072
RB46-ﬁfj‘§Z‘_{E\§|%EUﬂz .......................................................................................... 075
PA47-HL5 1')‘(%&&355@}3& .............................................................................. 077
PA4T-HLE . UGt T B v 079
PA4T-MLE . UGt T M e 081
EAAS-HL B R B e vv e e 083
EAAS-HL B R B e vv v e 086
FTS0- BRI B e ov e 088
PAST-HIBR B e vv e e eee et 092
HTS54-HST £ B8 M e v v ererere e 095
HTS54-HST £ B8 M v eerrrerr e 098
HY 55-J R T B R v veem e 100
HY 55-J R T B B v vee e 104
SIMIS 6= i T e e e e e ettt 106



Y ST N 1%, 3 TR T T P PP 108

VLS G- BV i+« e+ v v e e et e e e 110
SIS O-FRE T AT v e e 112
DS T B B B - v v e ee et e 114
FCT AT B B v evverrreeremre et 116
HLSS-J R T R - o vvveeme e 118
HLS 8- FE R T B B - ev e 121
HLS8-J FE R T B B - o ev e 123
I = RO R PP PP PP PTRES 126
I = RO R P PP PP PTRER 127



R ENHLE R

EA00-010 Engine Assembly @ #5435
B
GENERALITY
YL254Y
1
0 4
0
= 2
[\
[}
°%
29 Y %F
. REMARKS
90 o ()
R 10
e
\_4




Fi; é@‘éfﬁﬁi S PART NAME éj'z'li%( GEI\JIEEEE_ITY REI\%A‘{?IE?KS
1 B403J-11 RANNLEN, Engine Assembly 1 YL254Y
2 D09-119.1-10X20 [ #:45 10X20 Cylindrical pin 10x20 2 YL254Y
3 B254Y.10.101A i Flywheel housing 1 YL254Y
4 D05-93-10 #pE 10 Washer 10 8 YL254Y
5 D01-5783-10X25 BZFEM10X25 Bolt m10x25 8 YL254Y
6 B254Y.10.103A S Ring Gear 1 YL254Y
7 B254Y.10.102A KHe Flywheel 1 YL254Y
8 |D06-276-61903-2RZ iRV EREH&61903-2R7Z Deep groove ball bearing 61903-2RZ 1 YL254Y
9 |D01-5787-10X1.25X50-10.9|#EF:M10X 1. 25X50-10. 9 Bolt m10X1.25X50-10.9 6 YL254Y
10 |D01-5787-10X50 BZFEM10X50 Bolt M10x50 2 YL254Y
11 |D09-119-8X16 [ FE4148X 16 Cylindrical pin 8x16 1 YL254Y




HSRGRR .
AF11-010 Air Intake Assembly % %U‘ﬁ‘é\%

A
GENERALITY

YL254Y

&
REMARKS




Fioﬂﬁ é@é@\ﬁ Sl PART NAME é&'l%( GEI\J?EEE_ITY REI\%A‘{?IE?KS
1 |D03-6170-6 T2 M6 Nut M6 1 YL254Y
2 |D05-93-6 GEER S Spring washer 6 3 YL254Y
3 |D01-5783-6x16 TZFEM6x16 Bolt M6x16 3 YL254Y
4 |B3M78-252000 AT A SR Air Filter 1 YL254Y
5 |ZBJ15001 R4i38-63 Clamp 38-63 2 YL254Y
6 [B254Y.11.101A R Air Inlet hose 1 YL254Y
7 |ZBJ15001 R4i35-51 Clamp 35-51 1 YL254Y
8 B254Y.11.010A 23y BRI A Air Filter Bracket Welding Assembly 1 YL254Y
9 |B3M78-254000 BEAS R N B A Intake manifold cover assembly 1 YL254Y
10 |B3M78-250002A FUERHEE Air Filter nozzle 1 YL254Y




%ﬁ?\;\l\'%ﬁlé\ 7
CL13-010 Radiator Assembly % %U’ﬁ‘/i\%

188 F
GENERALITY

YL254Y

-pEs
REMARKS




Fii é@é{?\lﬁi Sl PART NAME é&% GEI\Jl%EEE_ITY REI\%A‘{?IE?KS
1 B254Y.13.011A B S S radiator assy 1 YL254Y
2 |B254Y.13.105A IKFE AR Draw Board for water tank 1 YL254Y
3 |D03-6170-08 T2EE M8 Nut M8 2 YL254Y
4 D05-97.1-8 P 8 Washer 8 1 YL254Y
5 |D05-93-08 #pE 8 Washer 8 2 YL254Y
6 |D01-5783-8X25 T2 FEMBX25 Bolt m8x25 2 YL254Y
7 D16-8870-19-38 Mdid19-38 Hose clamp D19-38 4 YL254Y
8 |B254Y.13.101A boKiE Water supply pipe 1 YL254Y
9 B254Y.13.104A TKE sewer pipe 1 YL254Y
10 [D03-889-M10 BUEIREEE M10 Lock nut M10 2 YL254Y




Sl TR 2 R -
AH20-010 Accelerator Handling Assembly @ % vk ‘E& 5

A
GENERALITY

YL254Y

-pEs
REMARKS

-3



Fig é@é%ﬁi Sl PART NAME é&'lf( GEI\J?EEE_ITY REI\%EIE?KS
1 |BYS454.20.018 MU FE AT Accelerator handle fitting 1 YL254Y
2 |BYS454.20.022 SiEAe Bend welded joint 1 YL254Y
3  |D09-879.1-5X20 [FFE4H 5X20 Cylindrical pin 5X20 1 YL254Y
4 |BYS354.20.012 FI TN 2R Welded joint for manual accelerator lever 1 YL254Y
5 |D09-91-2X16 FE44 2X16 Split pin 2x16 2 YL254Y
6 |D05-97.1-6 P 6 Flat washer 6 1 YL254Y
7 B254Y.20.010A T Ihi e H 544 Hand throttle cable assembly 1 YL254Y
8 |D01-5783-6X16 12 M6X16 Bolt m6x16 4 YL254Y
9 |D05-93-06 P8 6 Washer 6 4 YL254Y
10 |D09-882-8X16 F4#H8X16 Pin 8X16 1 YL254Y
11 |D05-97.1-6 PR 8 Flat washer 8 1 YL254Y
12 |B254Y.20.101A VRSB R Cable support 1 YL254Y




HR RS2
EX22-010 Exhaust Assembly @ %545

A
GENERALITY

YL254Y

-pEs
REMARKS




}ﬁoﬂ5 é@é{?\lﬁi Sl PART NAME Q"I%( GEI\JIEEEE_ITY REI\%EIE?KS
1 |D01-5783-8x45 T2 FEM8x45 Bolt M8x45 1 YL254Y
2 |D05-93-8 GEERT Spring washer 8 10 YL254Y
3 |D05-97.1-8 LT Flat gasket8 4 YL254Y
4 [B254Y.22.011A HREBEeH Exhaust Pipe Weld 1 YL254Y
5 |B254Y.22.101A 438 Clamps 38 1 YL254Y
6 |B254Y.22.010A MR ISYE Muffler assy 1 YL254Y
7 |D01-5783-8x45 TZFEM8x25 Bolt M8x25 6 YL254Y
8 T AR Muffler gasket 1 YL254Y
9 |D01-5783-8x20 TZFEM8x20 Bolt M8x20 1 YL254Y
10 |B254Y.22.012A [H] 58 AR 8 A4 Welding fitting for fixed support 1 YL254Y
11 |D03-6170-6 T2 LEMS Nut M8 2 YL254Y

10




BEESEEM "
CL21-010  Clutch Assembly @D % 545

A
GENERALITY

YL254Y

-pEs
REMARKS

11



Fioﬂﬁ é@éﬂi\lﬁi Sl PART NAME é&ﬁ GEI\JI;EEEE_ITY REI\%Z\HI;KS
1 |D09-119.1-6X20 A4 6x20 Cylindrical pin 6x20 3 YL254Y
2 B254Y.21.012 e A =l Clutch sub assembly assembly 1 YL254Y
3 |D05-93-08 g 8 Washer 8 8 YL254Y
4 |D01-5783-8X20 12 M8X20 Bolt m8x20 8 YL254Y
5 |D09-879.1-6X30 P RS 6x30 Elastic cylindrical pin x30 2 YL254Y
6 [B254Y.21.106 AR Clutch fork 1 YL254Y
7 |D18-688808 53 25 i Release bearing 1 YL254Y
8 B254Y.21.103 A3 8 i K JeE Release bearing housing 1 YL254Y
9 B254Y.21.110 7K Jug Bearing pedestal 1 YL254Y
10 |B254T.21.111 O B et & Release shaft bushing 2 YL254Y
11 |B254Y.21A.101A e SN Clutch housing 1 YL254Y
12 |D05-93-10 HPE 10 Washer 10 13 YL254Y
13 |D01-5783-10X50 1242 M10X50 Bolt m10x50 4 YL254Y
14 |D01-5783-10X40 124 M10X40 Bolt m10x40 9 YL254Y
15 |D09-119.1-10X20 [+ 45 10x20 Cylindrical pin 10x20 2 YL254Y
16 |B254Y.21.016 Oy B Eh PR RS Split shaft rocker arm weldment 1 YL254Y

12




BERRD M

CL21-020 Clutch Assembly @D % 545

A
GENERALITY

YL254Y

-pEs
REMARKS

13



Fii é@é@\lﬁi Sl PART NAME é&'l%( GEI\Jl@EEE_ITY REI\%EI;KS
1 |D05-97.1-10 HPE 10 Washer 10 2 YL254Y
2 |D09-91-3.2X26 FFO4 3. 2x26 Cotter pin 3.2x26 2 YL254Y
3 |D09-882-10X32 B B10X32 Pin shaft B10X32 2 YL254Y
4 |B254Y.21.261 B A AT X 3k Clutch push rod fork 1 YL254Y
5 [D03-6170-10 TZRE M10 Nut M10 1 YL254Y
6 |B254T.21A.262 B A AT Clutch push rod 1 YL254Y
7 |D03-6170-10L WERE M10 (Z0) Nut M10 (left) 1 YL254Y
8 B400E.43.202 HEREY Connecting fork 1 YL254Y
9 |B254Y.21A.015 A AR AT Clutch pedal welded joint 1 YL254Y
10 |D09-879.1-8X28 [R A4 8X28 Cylindrical pin 8X28 1 YL254Y
11 |B254Y.21.021 B A A IR S Clutch pedal welded joint 1 YL254Y
12 |B400.21S.115 BO L e AR ] o7 S Clutch pedal return spring 1 YL254Y
13 |D01-5783-8X45 R Bolt 2 YL254Y
14 |D03-6170-8 I2EE M8 Nut M8 2 YL254Y
15 |D11-7940.2-6X45° WA 45° M6 Oil Cup 45 degrees M6 1 YL254Y
16 |D01-5783-8X20 12 M8X20 Bolt M8X20 3 YL254Y
17 |D05-93-8 #pE 8 Washer 8 3 YL254Y
18 |D05-97.1-8 #pE 8 Washer 8 5 YL254Y
19 |B254Y.21A.105 JUR L NSy 1Y Lower closing plate of connection frame 1 YL254Y
20 |D05-93-12 HhpE 12 Washer 12 17 YL254Y

14




FP 5 YR = o LA it FH i
NO. ERP No. SR PART NAME QTY [GENERALITY REMARKS
21 |D01-5783-12X25 12 M12X25 Bolt M12X25 17 YL254Y
22 |B254Y.21.171 B bushing YL254Y
23 |D09-120.1-10X22 FAEHH 10X22 Cylindrical pin 10X22 4 YL254Y
24 |B254Y.21A.018 TR A Joint frame welded joint YL254Y

15




BIRIRFE B AR "
FR29-010 Front reducer assembly @ %U‘@‘/i\%

A
GENERALITY

YL254Y

-pEs
REMARKS

16



Fi; é@éﬂi\lﬁi Sl PART NAME é&ﬁ GEI\Jl@EEE_ITY REI\%Z\BIE?KS
1 |B254Y.37.021 A 20 X 40 X 7 Sealring 20 x 40 x 7 1 YL254Y
2 |B254Y.29.116 BEE Joint sleeve 1 YL254Y
3 |D09-879.1-5X30 A [ A A 5X30 Elastic cylindrical pin 5x30 2 YL254Y
4 |D09-879.1-8X30 e [ A A 8X30 Elastic cylindrical pin 8x30 2 YL254Y
5 B254Y.29A.117 BV A% Bh Front reduction drive shaft 1 YL254Y
6 [B254Y.20A.116 BEE Joint sleeve 1 YL254Y
7 B254Y.29A.102 BTV iy N Jeh Front deceleration input shaft 1 YL254Y
8  |D07-13871.1-FB25X40X7 | fig#% 4l J T2 2% 5} [EIFB25X40X7  |Rotary shaft lip seal ring fb25x40x7 1 YL254Y
9 |D06-276-6204 VRVEBREN 7K 6204 Deep groove ball bearing 6204 5 YL254Y
10 |[B254Y.29A.104 RS Spacer sleeve 1 YL254Y
11 |B254Y.29A.105A IR £ 5% Front reduction driving gear 1 YL254Y
12 |D06-276-6203 TRVEBR 76203 Deep groove ball bearing 6203 1 YL254Y
13 |D09-119.1-B8X22 5 F:458X22 Cylindrical pin 8x22 2 YL254Y
14 |B254Y.29A.101 IR E F8 ok Front reducer housing 1 YL254Y
15 |D05-93-08D #pE 8 Washer 8 8 YL254Y
16 |D01-5783-8X30 TZFEMBX30 Bolt m8x30 8 YL254Y
17 |B254Y.29A.109A BRI P [a) 5 5E Front reduction intermediate gear 1 YL254Y
18 |B254Y.29.140 ke kel (=) Spacer (2) 2 YL254Y
19 |D10-893.1-47 FLE #4847 Retaining ring 47 for hole 1 YL254Y
20 |B254Y.29A.106 (& Spacer ring 1 YL254Y

17




55 YRS - . e T8 H/iE
NO. ERP No. SRl PART NAME Q'TY | GENERALITY REMARKS
21 |B254Y.29A.108 B VRl 33 A Ay Front reduction intermediate shaft 1 YL254Y
22 |B254Y.29A.112 BT iy U5 e A Front reduction output gear shaft 1 YL254Y
23 |D17-982-16 HE T 16 Combination washer 16 1 YL254Y
24 1B300.50.118-1 T IZZEM16X1. 5X18 Drain plug m16x1.5x18 1 YL254Y

18




FERE K

BA30-010 Bracket Assembly @ %U’é‘/i\%
AN
GENERALITY
YL254Y
11
=12
TN 13 -
127 . ‘%7£
13 REMARKS

19



Fii é@é@\ﬁ Sl PART NAME é&'l%( GEI\Jl@EEE_ITY REI\%EI;KS
1 |D09-882-B8X50 4% B8X50 Pin shaft b8x50 1 YL254Y
2 |B500C.50.133 T i A Steel belt rubber pad 1 YL254Y
3 |D05-97.1-08 g 8 Washer 8 2 YL254Y
4 |D09-91-2X16 FHEO4 2x16 Split pin 2x16 1 YL254Y
5 B254Y.30.016 FELIH 8] 58 N 1R a4 Battery fixed steel strip weldment 1 YL254Y
6 B254Y.30.015A B R E -S4 Front sealing plate weldment 1 YL254Y
7 |D05-97.1-10 HPE 10 Washer 10 4 YL254Y
8 [D05-93-10 HPE 10 Washer 10 20 YL254Y
9 [D01-5783-10X25 12 M10X25 Bolt m10x25 4 YL254Y
10 |D01-5783-10X30 TZFEM10X30 Bolt m10x30 16 YL254Y
11 |B254Y.30.013A HA S S A1 Radiator bracket weldment 2 YL254Y
12 |D05-93-08 #pE 8 Washer 8 5 YL254Y
13 |D01-5783-8X25 12 M8X25 Bolt m8x25 5 YL254Y
14 |D03-6170-08 TZEE M8 Nut M8 2 YL254Y
15 |B254Y.30.011B FEREEH Bracket weldment 1 YL254Y
16 |B254Y.30.105 LR e 3 Battery lower rubber pad 2 YL254Y

20




@ %443

BT AR
FD31-010 Front Axle Assembly

BAM

GENERALITY

YL254Y

#iE

REMARKS

21



FP 5 YR = o LA it FH i
NO. ERP No. SR PART NAME QTY [GENERALITY REMARKS
1 B254Y.31.004 HIHr A Front axle assembly 1 YL254Y

22




1#£j]¢m1§l\ 7
DS36-010 Drive Shaft Assembly @ %U&é\%

A
GENERALITY

YL254Y

-pEs
REMARKS

29



Fi; é@é{?\lﬁi S PART NAME é{lﬁ GEI\Jl@EEE_ITY REI\%Z\BIEQKS
1 B254Y.36.014 SRRy A e Shield weldment 1 YL254Y
2 |D05-93-08 #pE 8 Washer 8 6 YL254Y
3 D01-5783-8X15 BZEFEMSX15 Bolt m8x15 4 YL254Y
4 |D17-A-6 HETE 6 Combination washer 6 1 YL254Y
5 D01-5783-6X12 BEFEM6X12 Bolt m6x12 1 YL254Y
6 |B164Y.31.158 ERRE Connecting hose 1 YL254Y
7 D16-15001-35-51 MEdiE 35-51 Hose clamp 35-51 2 YL254Y
8 D01-5783-10X25 12 M10X25 Bolt m10x25 2 YL254Y
9 D05-93-10 #pE 10 Washer 10 2 YL254Y
10 |B254Y.36.012 [H] 5E LR 1E S Fixed bracket weldment 1 YL254Y
11 |D01-5783-8X25 12 M8X25 Bolt m8x25 2 YL254Y
12 |B254Y.36.105 BB Protective sleeve 1 YL254Y
13 |B164Y.31.162-1 B R R R Seal ring holder 1 YL254Y
14 [DO7-9877.1- i FB20x35x7 Oil seal fb20x35x7 1 YL254Y
15 |B254Y.36.102 EE AL Casing hoop 1 YL254Y
16 |D03-6170-8 IZEEMS Nut M8 2 YL254Y
17 |D09-879.1-6X36 [+ 4 Cylindrical pin 3 YL254Y
18 |B164Y.31.019A AR o R g [l Universal joint at transmission end 1 YL254Y
19 |B254T.36A.101A 12 transmission shaft 1 YL254Y
20 |B164Y.31.018A ETH v T ) Differential end universal joint 1 YL254Y

30




TIRFE K
SZIRFH i
TR37-010 Transmission Assembly % %U&é\%

188 F
GENERALITY

YL254Y

-pEs
REMARKS

31



Fii 2%34EE§ Sl PART NAME é&ﬁ GEI\JIEEEE_ITY REI\%Z\BI;KS
1 B254Y.37.270 AT ORBhER DN T4 =k Front drive handle assembly 1 YL254Y
2 B254Y.37A.035 BIORSh AT 1R S48 Front drive lever weldment 1 YL254Y
3 |D09-879.4-8*30 e [ A A 8X30 Elastic cylindrical pin 8x30 2 YL254Y
4 |B254Y.37A.107 et Front cover 1 YL254Y
5 [D01-5783-10X35 1242 MX10X35 Bolt mx10x35 4 YL254Y
6 D05-93-10 #pE 10 Washer 10 11 YL254Y
7 |D09-119.1-8X20 FIAEES 8X20 Cylindrical pin 8x20 1 YL254Y
8 |[B254Y.37.169 B URB) 5 L iR Front drive set bolt 1 YL254Y
9 |D17-982-10 HEE B 10 Combination sealing washer 10 1 YL254Y
10 |B254Y.37.163 ENL I Positioning spring 1 YL254Y
11 |D13-308-8 HER 8 Steel ball 8 1 YL254Y
12 |B254Y.37A.101 AR TR G AR Transmission housing 1 YL254Y
13 |D07-3452.1-16X2.65 |0EIE 16x2. 65 O-ring 16x2.65 2 YL254Y
14 |B254Y.37.166 =l Retaining ring 1 YL254Y
15 |B254Y.37.025 I AR SR AR S 1 Weldment of vice shift lever 1 YL254Y
16 |B254Y.37.028 AR T o L A4 Weldment of auxiliary variable speed rocker arm 1 YL254Y
17 |B254Y.37.161 P X 5 S Locating plate of shift fork shaft 1 YL254Y
18 |B254Y.37.261 B bushing 1 YL254Y
19 |B254Y.37.033 BIAS S AT IR S48 Weldment of auxiliary speed control 1 YL254Y
20 |[B254Y.37.262 FEIAS R\ TFAW Auxiliary speed control handle 1 YL254Y

32




¥ 5 YRR - . = WA U
NO. ERP No. SR PART NAME QTY |GENERALITY| REMARKS
21 |B254Y.37A.038 EBREA Upper cover plate weldment 1 YL254Y
22 |D01-5783-10X20 E4 M10X20 Bolt m10x20 YL254Y
23 |D09-119.1-6X20 [ kE 45 6X20 Cylindrical pin 6x20 YL254Y

33




TIRFE K
SZIRFH i
TR37-020 Transmission Assembly @ %U’é‘/i\%

BAM
GENERALITY

YL254Y

-pEs
REMARKS

34



Fig é@éﬁ\ﬁ Sl PART NAME é&'lj%;( GEI\Jl@EEE_ITY REI\%Z?I;KS
1 |B254Y.37A.102 TR BhAE Bh%H Front drive shaft 1 YL254Y
2 D10-893.1-47 FLFH s R e 47 Retaining ring for hole 47 1 YL254Y
3 |D06-276-6204 VRVE BR Bl 7K Deep groove ball bearing 1 YL254Y
4 B254Y.37A.116 A& E Inner meshing sleeve 1 YL254Y
5 |D09-879.1-8X30 [AFE45 8X30 Cylindrical pin 8x30 1 YL254Y
6 [B254Y.37A.170 A Washer 1 YL254Y
7 §354Y-37A-171/1 7211 |3 st Adjusting washer HE YL254Y
8 |D06-292-7303B MHERbER A T7303B Angular contact ball bearing 7303b| 1 YL254Y
9 B254Y.37A.132 BIORBh Eshih%e Front driving gear 1 YL254Y
10 |B804Y.29.118 418 25 Retaining ring 25 1 YL254Y
11 |B254Y.37A.133 E RS s LN 5 High and low gear driven double gear| 1 YL254Y
12 |B254Y.37.162 B AR Auxiliary shift fork 1 YL254Y
13 |B254Y.37A.164 E AL TR X High low shift fork shaft 1 YL254Y
14 |D13-308-8 HER 8 Steel ball 8 1 YL254Y
15 |254Y.37.163 BN Positioning spring 1 YL254Y
16 |D10-894.1-20 20 Retaining ring 20 2 YL254Y
17 |B254Y.37A.135 BIOR S #E Bh ik %6 Front drive driven gear 1 YL254Y
18 |B254Y.37A.122 [ Spacer ring 1 YL254Y
19 |D06-276-6302 & 6302 Bearing 6302 1 YL254Y
20 |B254Y.37A.130 ERARY 3= B A % High and low gear drive double gearl 1 YL254Y

35




Fii é@é{?\lﬁi Sl PART NAME é&'l%( GEI\Jl@EEE_ITY REI\%EIE?KS
21 |D06-276-6205 IRVABREH A 6205 Deep groove ball bearing 6205 1 YL254Y
22 |B254Y.37A.023 B BR Sh 3RS R A -S4 Front drive shift lever weldment 1 YL254Y
23 |D09-879.4-8X30 [RIAEES 8x30 Cylindrical pin 8x30 1 YL254Y
24 |D07-3452.1-16X2.65 [0/£FE 16x2. 65G O-ring 16x2.65g 2 YL254Y
25 |[B254Y.37.166 4B Retaining ring 1 YL254Y

36




@ %443

HSTE: & I R Bh=8

TR37-030 HST Hydrostatic Actuator

BAM
GENERALITY

YL254Y

#iE

REMARKS

37



Fii é@é{?\lﬁi Sl PART NAME é&'l%( GEI\Jl%EEE_ITY REI\%EIE?KS
1 C907-HPVMF-18.3CC|## [ B4 5 28 Hydrostatic transmission 1 YL254Y
2 |D01-5782-10X70 1242 M10X70 Bolt m10x70 4 YL254Y
3 |D05-93-10 #PE 10 Washer 10 9 YL254Y
4 |D01-5782-12X60 TZFEM12X60 Bolt m12x60 2 YL254Y
5 [D05-93-12 HhpE 12 Washer 12 6 YL254Y
6 [D01-5782-10X55 TZFEM10X55 Bolt m10x55 5 YL254Y
7 |D03-6170-12 TZERIM12 Nut M12 4 YL254Y
8 |D04-899-12X60-8.8 [XUL#ZFEM12X60-8. 8 Double head stud m12x60-8.8 4 YL254Y

38




HST2 M4 2 AX
TR37-040 HST Control Mechanism Assembly @ % U’é‘/i\%

A
GENERALITY

YL254Y

-pEs
REMARKS

39



Fi; Zg;r{?\lﬁi S PART NAME é{lﬁ GEI\Jl@EaRaE_ITY REI\%Z?I;KS
1 D11-7940.1-10X1 AR M10X1 Oil cup M10x1 1 YL254Y
2 D10-894-24 L E 24 Shaft retaining ring 24 1 YL254Y
3 D05-97.1-24 g 24 Washer 24 1 YL254Y
4 B254Y.37A.040 HSTES IR MR A1 HST pedal weldment 1 YL254Y
5 |D05-97.1-08 #pE 8 Washer 8 4 YL254Y
6 B254Y.37A.188 PR Ao & Limiting sleeve 2 YL254Y
7 D03-6170-08 12EE M8 Nut M8 2 YL254Y
8 D01-5783-8X35 12 M8X35 Bolt m8x35 2 YL254Y
9 D09-91-2X16 T4 2x16 Split pin 2x16 3 YL254Y
10 |B254Y.37A.050 FHJE AT Damping rod assembly 1 YL254Y
11 |D05-97.1-10 1 10 Washer 10 1 YL254Y
12 |B254Y.37A.046 B A1 rod assembly 1 YL254Y
13 |D09-91-3.2X20 T4 3. 2x20 Split pin 3.2x20 1 YL254Y
14 |B254Y.37A.185 HSTHE 1 il HST rocker shaft 1 YL254Y
15 |B254Y.37A.181 HS T il F2 1 HST control rocker arm 1 YL254Y
16 |D05-93-10 #pE 10 Washer 10 4 YL254Y
17 |D01-5783-10X30-8.8 [#ZF:M10X30-8. 8 Bolt m10x30-8.8 1 YL254Y
18 |D01-5783-8X16 BZEFEMSX16 Bolt m8x16 2 YL254Y
19 |D05-93-08 #pE 8 Washer 8 3 YL254Y
20 |B254Y.37A.051 SRRV Y CEL Y aE Neutral bracket weldment 1 YL254Y

40




in? é@é@\lﬁi Sl PART NAME é&'l%( GEI\JIEEEELITY REI\%EI;KS
21 |D03-6171-8X1 TZEF M8X1 Nut m8x1 1 YL254Y
22 |D01-5786-8X1X40 12FE M8X1X40 Bolt m8x1x40 1 YL254Y
23 |B254Y.37A.193 H ST E AT Neutral positioning rod 1 YL254Y
24 |D01-5783-8X40 T2 FEMBX40 Bolt m8x40 1 YL254Y
25 |B254Y.37A.191 PR [ 5 il Fixed shaft of rocker arm 1 YL254Y
26 |B254Y.37A.042 Hh 37 PR 2 A Neutral rocker arm assembly 1 YL254Y
27 |B254Y.37A.186 7 Backing plate 1 YL254Y
28 |B254Y.37A.183 [] 437 5L 55 Return spring 1 YL254Y
29 |D03-6171-10X1.25  [#Z&} M10X1. 25 Nut m10x1.25 2 YL254Y
30 |B254Y.37A.182 [] 437 78585 ] 5 A Return spring retaining plate 1 YL254Y
31 |D04-899-10X1.25X65-10.9 [ XY SL#ZFEM10X 1. 25X65-10.9  |Double head stud m10x1.25x65-10.9 1 YL254Y

41




RAR A |
RA38-010 Rear Axle Assembly % %Ué‘/i\%

A
GENERALITY

YL254Y

-pEs
REMARKS

42



in? é@é@\ﬁ Sl PART NAME é&ﬁ GEI\J?EEE_ITY REI\%EIE?KS
1 |B254Y.38A.117 EOan pull rod 1 YL254Y
2 |D09-91-2X16 HO4H2x16 Split pin 2x16 2 YL254Y
3 |D05-97.1-8 g 8 Washer 8 2 YL254Y
4 |B254Y.38.026 TR A% PR P A Differential pedal rocker arm weldment 1 YL254Y
5 |D09-879.4-8X30 [A+E45 8x30 Cylindrical pin 8x30 2 YL254Y
6 [B254Y.38.122 5T 28 AR A Differential pedal shaft 1 YL254Y
7 B254Y.38A.024 TR e AR 4H A4 Differential pedal assembly 1 YL254Y
8 [D09-119.1-10X28 [AIFE4 10x28 Cylindrical pin 10x28 1 YL254Y
9 [B254Y.38.022 e R A Shift fork shaft weldment 1 YL254Y
10 [D07-3452.1- OFF 8 12. 5x2. 65 OJF; [812.5X2.65 1 YL254Y
11 |B254Y.38.107 PR X s Fork spring 1 YL254Y
12 |B254T.38.023 MREAT Oil dipstick assembly 1 YL254Y
13 |B254Y.38A.101 Ja M e Rear axle housing 1 YL254Y
14 |D09-119.1-10X18 [AFE4 10X18 Cylindrical pin 10x18 6 YL254Y
15 |D05-93-12 g 12 Washer 12 10 YL254Y
16 |D01-5783-12X35 124 M12X35 Bolt m12x35 7 YL254Y
17 |D04-899-AM12X32  [XW3LiZH: AM12X32 Double head stud am12x32 3 YL254Y
18 |D03-6170-12 T2EE M12 Nut M12 3 YL254Y
19 |D09-119.1-8X18 [AI+:45 8x18 Cylindrical pin 8x18 2 YL254Y

43




RAR A |
RA38-020 Rear Axle Assembly % %Ulﬁ‘/i\%

A
GENERALITY

YL254Y

16
17

-pEs
REMARKS




Fi; I?‘Iglir{?\lﬁi S PART NAME é{lﬁ GEI\Jl@EaRaE_ITY REI\%A{?IE?KS
1 ?254Y-38-1 T2 |\ s g - Small adjusting gasket P YL254Y
2 |D06-276-6010 IRERA6010 Deep groove ball bearing 6010 1 YL254Y
3 B254Y.38.211 ZEH R Tk Differential housing 1 YL254Y
4 B254Y.38.217 KBV RS I Half shaft gear gasket 2 YL254Y
5 B254Y.38.214 A e Half shaft gear 2 YL254Y
6 |B254Y.38.216 TR Planetary gear gasket 2 YL254Y
7 B254Y.38.213 TR GRS planet gear 2 YL254Y
8 B254Y.38.215 17T 25 Planetary shaft 1 YL254Y
9 D09-119.1-8X18 [ FE448X 18 Cylindrical pin 8x18 1 YL254Y
10 |B254Y.38.212 F AL B sh R HE G5 Main drive driven bevel gear 1 YL254Y
11 |D09-119.1-8X40 5 F:448X40 Cylindrical pin 8x40 1 YL254Y
12 |B254Y.38.219 BT Locking gasket Il 2 YL254Y
13 |B254Y.38.218 B 1 Locking gasket | 2 YL254Y
14 |D01-5786-10X1X25 |iZe M10X1X25 Bolt m10x1x25 6 YL254Y
15 |D06-276-6209 IR ER 6209 Deep groove ball bearing 6209 1 YL254Y
16 |B254Y.38. 114111511 |y )t Large adjusting gasket WE YL254Y
17 |D10-893.1-85 FLHH s P4 BI85 Circlip 85 for hole 1 YL254Y
18 |B254Y.38.108 ZE AR X Differential lock fork 1 YL254Y
19 |B254Y.38.107 X g Fork spring 1 YL254Y
20 |D01-5783-10X30 124 M10X30 Bolt M10X30 4 YL254Y

45




Fi; é@é@fi S PART NAME Q'Tg? GEI\Jl@EEE_ITY REI\%EIE?KS
21 |D05-93-10 1 10 Washer 10 4 YL254Y
22 |B254Y.38.109 mE A B Meshing sleeve 1 YL254Y
23 |B254Y.38.110 T TR A Bl R Differential bearing housing 1 YL254Y
24 |B254Y.38A.103 FALH T SR AE NS Main drive driving bevel gear 1 YL254Y
25 |D06-276-6305 TRVEER 7K 6305 Deep groove ball bearing 6305 1 YL254Y
26 |D06-276-6305N VRVE ER 37K 6 305N Deep groove ball bearing 6305n 1 YL254Y
27 |D22-305-62/67.7 1EBh3162/67. 7 Stop ring 62/ 67.7 1 YL254Y
28 |B254Y.38.102 4 Retaining ring 1 YL254Y

46




KRR .
FD39-010 Final Drive Housing @ %U’é‘/i\%

BAM
GENERALITY

YL254Y

-pEs
REMARKS

47



Fi; é@é{?\lﬁi S PART NAME Q'Tgé GEI\Jl@EE,:&IF_ITY REI\%Z\BIE?KS
1 |D03-6170-M12 1R ST ff R REM1 2 Type 1 vertical angle nut M12 2 YL254Y
2 D05-93-12 g 12 Washer 12 34 YL254Y
3 D02-75-12X42 B EIBETM12X42 Set screw m12x42 YL254Y
4 D01-5782-14X45 B2 M14X45 Bolt m14x45 YL254Y
5 B160.34.103-2 IRFhESEEL S Drive wheel hub cover YL254Y
6 D01-5783-14X45 BZEFEM14X45 Bolt m14x45 4 YL254Y
7 D05-93-14 g 14 Washer 14 20 YL254Y
8 B160.34.102-2 XS EC RSB Drive wheel hub 2 YL254Y
9  [D03-DTF-CO.M14x2-10F3 [fiff 0 22 /N A HR BEM14X2-10F3 | Screw nut m14x2-10f3 4 YL254Y
10 |D01-5783-16X35 IZEFEM16X35 Bolt m16x35 2 YL254Y
11 |D05-93-16 1 16 Washer 16 2 YL254Y
12 |B160.37.216 41 Retaining ring 2 YL254Y
13 |D09-119.1-6X12 [FHE4e 6X12 Cylindrical pin 6x12 2 YL254Y
14 |B160.37.215-2 “PH#14X9X104 Flat key 14x9x104 2 YL254Y
15 |D01-6170-14 12EE M14 Nut M14 8 YL254Y
16 |D01-5783-12X30 12 M12X30 Bolt m12x30 8 YL254Y
17 |B254Y.39.112 MHESAS Oil seal seat 2 YL254Y
18 |D07-13871-FB50X68X8F | jie 4% fh J= T2 5% 5 FE FB50X 68 X8F |Rotating shaft lip seal fb50x68x8f 4 YL254Y
19 |D06-276-6209 VRVEBREN 7K 6209 Deep groove ball bearing 6209 2 YL254Y
20 |B254Y.39.110 PR HIET YN Right axle housing 1 YL254Y

48




Fii é@é{?\lﬁi Sl PART NAME Q"I%( GEI\JIEEEFLITY REI\%EIE?KS
21 |D01-5783-12X40 12 M12X40 Bolt m12x40 24 YL254Y
22 [D09-119-10X25 [FFE4H 10x25 Cylindrical pin 10X24 4 YL254Y
23 |D09-119-8X12 L4 8X12 Cylindrical pin 8X12 2 YL254Y
24 |B254Y.39.101 e 2B SEAR Left axle housing 1 YL254Y
25 |D17-CU-12 [ R 4l 28 12 Leakproof copper washer 12 2 YL254Y
26 |D01-5786-12X1.5X12 |#Z#: M12X1. 5X12 Bolt m12x1.5x12 2 YL254Y
27 |D01-5783-14X35 12 M14X35 Bolt m14x35 8 YL254Y

49




Rum{EEnEH .
FD39-020 Final Drive Shaft @ £ 545

A
GENERALITY

YL254Y

-pEs
REMARKS

50



Fii Iﬁ]‘_\i{:lir{?\lﬁf SR PART NAME é%% GEI\JIEEEEJTY REI\%P‘{\JEKS
1 B254Y.39.107 S .3 Snap ring 2 YL254Y
2 |D10-894.1-30 o FH e 4 B 30 Elastic ring for shaft 30 2 YL254Y
3 D06-276-6306 746306 Bearing 6306 2 YL254Y
4 B254Y.39.105 HEshiNE Right driving gear 1 YL254Y
5 B254Y.39.108 A Half shaft 2 YL254Y
6 |B254Y.39.109 (RS Spacer sleeve 2 YL254Y
7 |B254Y.39.104 Wk Passive gear 1 YL254Y
8 |D06-294-QJ208 R 5K QJ 2808 Rolling bearing qj2808 2 YL254Y
9 B254Y.39.103 4 Retaining ring 2 YL254Y
10 |D05-93-8 #pE 8 Washer 8 4 YL254Y
11 |D01-32.1-8X20 AR FLIRAE MSX20 Hexagon bolt with hole m8x20 4 YL254Y
12 |D12-3083-ZD2X100 |4E5:4N227D2X100 Galvanized steel wire zd2x100 2 YL254Y
13 |B254Y.39.102 EEThiNE Left driving gear 1 YL254Y

51




TERS B R G B R .
ST40-010 Hydraulic Steering System Assembly @ xiE2D

BAM
GENERALITY

YL254Y

-pEs
REMARKS

52



in? é@éﬁ\ﬁ Sl PART NAME é&ﬁ GEI\Jl@EEELITY REI\%EIE?KS
1 |D03-6171-16X15 BZEE M16X1. 5 Nut m16x1.5 1 YL254Y
2 |B160.40.019B J7 1A R Steering wheel assembly 1 YL254Y
3 |B160.40.104-1 b Upper oil seal 1 YL254Y
4 |B254Y.40.191 B [ Bl Steering shaft 1 YL254Y
5 |B254Y.40.030 SRR A Steering gear connecting sleeve weldment| 1 YL254Y
6 B254Y.40.023A HmE RS Y Steering column weldment 1 YL254Y
7 |D01-5783-8X25 12 M8X25 Bolt m8x25 4 YL254Y
8 |D05-97.1-08 #pE 8 Washer 8 4 YL254Y
9 |D05-93-08 #pE 8 Washer 8 6 YL254Y
10 |D01-5783-6X25 12 M6X25 Bolt m6x25 4 YL254Y
11 |D05-93-06 P8 6 Washer 6 9 YL254Y
12 |B254Y.40.024 FEm) 2% S 3RS Steering gear bracket weldment 1 YL254Y
13 |D01-5783-12X35 124 M12X35 Bolt m12x35 3 YL254Y
14 |D05-93-12 HhpE 12 Washer 12 5 YL254Y
15 |D01-5783-12X30 124 M12X30 Bolt m12x30 2 YL254Y
16 |B254Y.40.029 ot AR A S Full hydraulic steering gear 1 YL254Y
17 |B254Y.40.013A ) ge kv B RS Steering gear oil inlet pipe weldment 1 YL254Y
18 |Z03-407 Je FL 7 8x300 Nylon tie 8x300 1 YL254Y
19 |D32-10637-B10X500 [fk% B10X500 Hose b10x500 1 YL254Y
20 |[D16-8870-20 MEdE 20 Hose clamp 20 2 YL254Y

53




fi; é@éﬂi\lﬁi Sl PART NAME é&'lf( GEI\Jl@EaFEE_ITY REI\%EIE?KS
21 [B254Y.40.105 LR NS = Steering gear return pipe connectior] 1 YL254Y
22 |D17-982-14 A% E 14 Combination seal washer 14 1 YL254Y
23 |B254Y.40.016 LEAEnESEI MRSy CEaYis Steering gear oil return pipe weldment 1 YL254Y
24 |B254Y.40A.101 BHIEFEM24X. 5 Hinge bolt m24x. 5 1 YL254Y
25 |D17-982-24 A HE 24 Combination sealing washer 24 2 YL254Y
26 |B254Y.40A.011 ARG R IS B A System oil return pipe rear section weldment 1 YL254Y
27 |D16-8870-32 MediE 32 Hose clamp 32 2 YL254Y
28 |B254Y.40A.102 rmi e Oil hose 1 YL254Y
29 |B254Y.40A.012 RGBS R B A System oil return pipe front section weldment 1 YL254Y
30 |[B254Y.40.018A L E LA SRS Right oil pipe weldment of steering cylinder 1 YL254Y
31 |B254Y.40.017A T 1A WL AE SRS Left oil pipe weldment of steering cylinder 1 YL254Y
32 |D07-3452.1-17X2.65G |0F% [ 17x2. 656 O-ring 17x2.65g 1 YL254Y
33 |[D01-5783-8X16 12 M8X16 Bolt m8x16 1 YL254Y
34 |[B254Y.40.103 B e IR Clamp mounting plate 1 YL254Y
35 |D03-6170-08 T2EE M8 Nut M8 1 YL254Y
36 [D05-93-10 HPE 10 Washer 10 1 YL254Y
37 |D1-5783-10X20 124 M10X20 Bolt m10x20 1 YL254Y
38 |D03-6170-06 T2 EEM6 NUT M6 1 YL254Y
39 |B400ON.48.011 Ja B Ey ik L Starter motor cable clamp 2 YL254Y
40 |[D05-93-06 #$IE 6 Washer 6 1 YL254Y

54




Fi; é@i{?\lﬁf SR PART NAME éj'z 1% GEI\J?EEE_ITY REI\%/Z\JEKS
41 |D01-5783-6X20 12 M6X20 Bolt m6x20 1 YL254Y
42 |B404C.31.017 B 1) SRR Steering Tubing Assembly 1 YL254Y
43 |B404C.31.017 LA EpiR=gsY54 Steering Tubing Assembly 1 YL254Y
44 |D07-3452.1-10.6X2.65 |0/ 8 10x2. 656 O-ring 10x2.65¢g 2 YL254Y
45 |B504YZ.40.105 T )y s e Steering tubing clamp 1 YL254Y
46 |D01-5783-8X30 12k M8X30 Bolt m8x30 1 YL254Y
47 |D17-982-14 A% EE 14 Combination seal washer 14 4 YL254Y
48 |[B300.50.153 B Articulated Bolt 2 YL254Y
49 |B254Y.40.014A THIEL A VS SR A Left oil pipe of oil cylinder 1 YL254Y
50 |B254Y.40.015A G S R Right oil pipe of oil cylinder 1 YL254Y
51 |D01-5783-6X20 12#: M6X35 Bolt m6x35 5 YL254Y
52 |B254Y.40.020A EabmE RS Pump inlet pipe 1 YL254Y
53 |[D07-3452.1-13.2X1.80 |0/ R 13. 2X1. 80 O-ring 13.2X1.80 2 YL254Y
54 |B254Y.40A.014A W 5. 1 Gear pump 5.1 1 YL254Y

95




I PAL aalsY4 .
PT41-010 Power Take-ff Assembly D #5425

BAM
GENERALITY

YL254Y

-pEs
REMARKS

96



Fioﬂﬁ é@éﬁ\lﬁi Sl PART NAME é&% GEI\Jl@EEE_ITY REI\%Z\BIEQKS
1 B254Y.41A.126 JG B3 1 H TR Rear power take-off handle 1 YL254Y
2 B254Y.41A.021 o 1 R AT A Power take-off lever assembly 1 YL254Y
3 [D09-91-2X16 FF A48 2X16 Split pin 2x16 2 YL254Y
4 |D05-97.1-08 HpE 8 Washer 8 2 YL254Y
5 |B254Y.41A.030 FAT IR &1 Tie Rod fitting 1 YL254Y
6 |D07-3452.1-16X2.65 |0FE[E 16x2. 65 O-ring 16x2.65 2 YL254Y
7 |B254Y.37.166 4 Retaining ring 1 YL254Y
8 B254Y.41A.025 PR RS Rocker shaft weldment 1 YL254Y
9 |B254Y.41A.028 o 1 R R A Power take-off rocker arm weldment 1 YL254Y
10 |B254Y.37.161 P X 5 A Locating plate of shift fork shaft 1 YL254Y
11 |D05-93-10 #pE 10 Washer 10 5 YL254Y
12 |D01-5783-10X20 1242 M10X20 Bolt m10x20 5 YL254Y
13 |D09-879.4-8X30 [A+E45 8x30 Cylindrical pin 8x30 1 YL254Y
14 |B254Y.41A.113 JG B h 1t AR Rear power take-off cover plate 1 YL254Y
15 |D05-93-12 1 12 Washer 12 6 YL254Y
16 |D01-5783-12X30 TZFEM12X30 Bolt m12x30 6 YL254Y
17 |B254Y.41.114 22 45} P FB35x55%9 Sealing ring fb35x55x9 1 YL254Y
18 |B160.37.159-1 sh 1k s & Power take-off shield 1 YL254Y
19 |B254Y.41.107 )5 47 25 22 BE R Shield mounting plate 1 YL254Y
20 |D05-93-08 #PE 8 Washer 8 2 YL254Y

o7




FP 5 YR = o LA it FH i
NO. ERP No. SR PART NAME QTY [GENERALITY REMARKS
21 |D01-5783-8X25 WA M8X25 Bolt m8x25 2 YL254Y
22 |B254Y.41.116 s i s P Power take-off guard 1 YL254Y

58




EIPL: koD

PT41-020 Power Take-ff Assembly @ * %425

B
GENERALITY

YL254Y

%3F
REMARKS
S N (B2
=)

59



Fii é@‘éﬁfi S PART NAME é{lﬁ GEI\J?EEE_ITY REI\%Z\BIEQKS
1 D10-894.1-19 P4 19 Retaining ring 19 1 YL254Y
2 B254Y.41A.102 AR TR S EINIE Power take-off driven gear 1 YL254Y
3 |D06-276-6204 VRVEBREN K 6204 Deep groove ball bearing 6204 2 YL254Y
4 |B254Y.41A.103 0 RS B Power take-off high and low gear driving gear| 1 YL254Y
5 |B254Y.41A.104 W5 Sliding gear 1 YL254Y
6 [B254Y.41A.101 sh iR Eshiek Power take-off driving gear 1 YL254Y
7 D10-894.1-18 P4 18 Retaining ring 18 1 YL254Y
8 |D13-308-8 Wk 8 Steel ball 8 1 YL254Y
9 B254Y.37.163 BT P Positioning spring 1 YL254Y
10 |B254Y.41A.109 Bl 8 P X Power take-off fork shaft 1 YL254Y
11 |B254Y.41A.115 WAL T e B Power take-off fork 1 YL254Y
12 |B254Y.41A.106 R 5 idler gear 1 YL254Y
13 |D06-276-6003 TRVEBR 76003 Deep groove ball bearing 6003 2 YL254Y
14 |D02-75-8X16 HEIRETM8X16 Set screw m8x16 1 YL254Y
15 |[B254Y.41A.107 A 8] 5 &S dh Intermediate gear shaft 1 YL254Y
16 |D10-893.1-35 4R 35 Retaining ring 35 1 YL254Y
17 |B254Y.41A.105 zh i AR sh kT Power take-off drive shaft | 1 YL254Y
18 |D06-276-6304 TRVEER 7K 6304 Deep groove ball bearing 6304 1 YL254Y
19 |D06-276-6302 IRVEER K 6302 Deep groove ball bearing 6302 1 YL254Y
20 |D09-879.1-8X30 FAEES 8x30 Cylindrical pin 8x30 1 YL254Y

60




in? é@é@\lﬁi Sl PART NAME é&'lf( GEI\Jl%E)EE_ITY REI\%Z\BI;KS
21 |[B254Y.29.116 BEE Joint sleeve 1 YL254Y
22 |D06-276-6007 Hizx 6007 Bearing 6007 1 YL254Y
23 [B254Y.41.115 48 Retaining ring 1 YL254Y
24 [B254Y.41.112 J& B 5h 1% B MW shih e Rear power take-off driven gear 1 YL254Y
25 |D06-276-6307 K 6307 Bearing 6307 1 YL254Y
26 |B254Y.41.117 5 B 5h % A Rear power take-off shaft 1 YL254Y
27 |D10-894.1-25 i 25 Retaining ring 25 1 YL254Y
28 |D06-276-6205 & 6205 Bearing 6205 3 YL254Y
29 |[B254Y.41A.110 B AR BT T Power take-off drive shaft || 1 YL254Y
30 |B254Y.41.118 JEBah i i Rear power take-off driving gear 1 YL254Y
31 |D06-276-6303 Hi7k 6303 Bearing 6303 1 YL254Y
32 |D10-894.1-17 i 17 Retaining ring 17 1 YL254Y
33 |D09-119.1-10X20 [AIFE4 10x20 Cylindrical pin 10x20 2 YL254Y
34 |[B254Y.41.126 B B 15 S Ak Center power take-off housing 1 YL254Y
35 |D17-982-16 HETEHE 16 Combination sealing washer 16 1 YL254Y
36 |B300.50.118-1 AR ZE M16X1. 5 Drain plug m16x1.5 1 YL254Y
37 |D05-93-10 #E 10 Washer 10 4 YL254Y
38 |D01-5783-10X30 1242 M10X30 Bolt m10x30 4 YL254Y
39 ([D06-276-6004 7K 6004 Bearing 6004 1 YL254Y
40 |[B254Y.41A.119 (RS Spacer sleeve 1 YL254Y

61




Fi; é@éﬂi\lﬁi Sl PART NAME é&'lf( GEI\Jl@EEE_ITY REI\%A‘{?IE?KS
41 |D10-894.1-24 418 24 Retaining ring 24 1 YL254Y
42 |B254Y.41A.108 el N A TR L 2 Center power take-off gear 1 YL254Y
43 |B254Y.41A.125 Hh B B % Center power take-off shaft 1 YL254Y
44 |D10-891.1-52 418 52 Retaining ring 52 1 YL254Y
45 |B254Y.41.124 2 4:) fE FB25x52x9 Sealing ring fb25x52x9 1 YL254Y
46 |B254Y.41A.029 F B EEERS S Central protective sleeve fixed weldment 1 YL254Y
47 |B160.37.159-1 N IWAL TR SRR Power take-off shield 1 YL254Y

62




Gt SY9 .
BR43-010 Brake Assembly @ #5435

A
GENERALITY

YL254Y

-pEs
REMARKS

63



in? é@éﬂi\lﬁi Sl PART NAME é&'lf( GEI\Jl@EaFEE_ITY REI\%EIE?KS
1 B254Y.43.018 HIEIRE RS D Brake rocker arm weldment (right) 1 YL254Y
2 D07-3452.1-20X2.65G |0JF % &} jE[20x2. 656G O-ring 20x2.65¢g 2 YL254Y
3 |D10-894.1-25 R SR 25 Elastic ring for shaft 25 2 YL254Y
4 |D13-308-20 HER 20 Steel ball 20 6 YL254Y
5 [B254Y.43.105 EH CH) Pressure plate (right) 1 YL254Y
6 B254Y.43.016 PR Fr BLRR Friction plate assembly 4 YL254Y
7 |B254Y.43.103 15 Brake pad 2 YL254Y
8 [B254Y.43.102 HalFSIESs Brake disc 2 YL254Y
9 |B254Y.43.104 SR8 (D Pressure plate (left) 1 YL254Y
10 |B254Y.43.017 BIZhIE RS () Brake rocker arm weldment (left) 1 YL254Y

64




G PR A .
BR43-020 Brake Operation Assembly W + 545

A
GENERALITY

YL254Y

-pEs
REMARKS

65



in? é@é@\lﬁi Sl PART NAME é&'lf( GEI\Jl@EEE_ITY REI\%Z?IE?KS
1 |B254Y.43A.021 b A& Front link weldment 2 YL254Y
2 |D03-6171-10X1 N SKIEBRE M10X1 Hexagon nut M10x1 2 YL254Y
3 |B254Y.43.107 THE Adjusting sleeve 2 YL254Y
4 |D03-6171-10X1(%)  [/SHkIEEE M10X1 (75) Hexagon nut M10x1 (left) 2 YL254Y
5 B254Y.43.022 JGH AT IS Rear tie rod weldment 2 YL254Y
6 [D09-91-3.2X26 A4 3. 2X26 Split pin 3.2x26 4 YL254Y
7 |D05-97.1-10 “FIAE 10 Flat washer 10 4 YL254Y
8 |D09-882-10X30 B4 10X30 Pin shaft 10x30 5 YL254Y
9 [D09-91-2X16 FE44 2X16 Split pin 2x16 6 YL254Y
10 |D05-97.1-8 iR 8 Flat washer 8 6 YL254Y
11 |B254Y.43.108 Y Connecting fork 2 YL254Y
12 |D01-5783-12X45 12 M12X45 Bolt m12x45 4 YL254Y
13 |D05-93-12 HhpE 12 Washer 12 6 YL254Y
14 [B254Y.43A.036 F LR B R A AE Right stay bracket weldment 1 YL254Y
15 |B254Y.43A.034 Y ELilPIEAS S Right brake cable 1 YL254Y
16 |B254Y.43A.013 FHIBhE ERIE S Hand brake fixed plate weldment 1 YL254Y
17 |N9431030BAB U 2 1) B R R Parking brake control assembly 1 YL254Y
18 |D05-93-10 #pE 10 Washer 10 2 YL254Y
19 |D01-5783-10X30 12 M10X30 Bolt m10x30 2 YL254Y
20 |D01-5782-12X95 12 M12X95 Bolt m12x95 2 YL254Y

66




Fi; I?‘Iglir{?\lﬁi S PART NAME Q'Tg? GEI\J?EEE_ITY REI\%EI;KS
1 D01-5783-6X25 12 M6x25 Bolt M6x25 18 YL254Y
2 |D05-93-06 P8 6 Washer 6 18 YL254Y
3 B254Y.47.196A LGSR Right Operating Guide 1 YL254Y
4 B254Y.47.019A HESRR RS Right fender welded joint 1 YL254Y
5 |B254Y.47.186A RN FHR Left Operating Guide 1 YL254Y
6 B254Y.47.018A LSRR R S Left fender welded joint 1 YL254Y
7 B254Y.47.028A PMLEEH Cover fitting 1 YL254Y
8 [D25-YQ10-175- 600N, 3155 600N Gas Spring 1 YL254Y
9 B254Y.47.029 MBS HNE &4 Lock welding fitting for hood 1 YL254Y
10 |D01-16674-8X35 L2 M8x35 Flange Bolt M8x35 2 YL254Y
11 |D01-5789-8X25 L2 M8x25 Flange Bolt M8x25 2 YL254Y
12 |BYS454.30.016 MBS 2R A1 Welding fitting for hood lock bracket 1 YL254Y
13 |B2004.47.144 HLEEA Bk Hood Lock Assembly 1 YL254Y
14 |D03-6170-8 12EE M8 Nut M8 2 YL254Y
15 |BYS454.30.106 ML BB R4 Hood retractor 1 YL254Y
16 |D05-97.1-6 “FILE 6 Flat washer 6 1 YL254Y
17 |D09-91-2X16 FFO4 2X16 Split pin 2x16 1 YL254Y

78




in? é@éﬁ\ﬁ Sl PART NAME é&fgﬂ;{ GEI\J?EEE_ITY REI\%EIE?KS
1 C804-003B B85 Ak Reversing mirror assembly 2 YL254Y
2 B254Y.47.015A JE AR R S B A Rear view mirror bracket weldment 2 YL254Y
3 |D05-93-08 #pE 8 Washer 8 4 YL254Y
4 |D05-97.1-08 HE 8 Washer 8 4 YL254Y
5 |D01-5783-8X25 124 M8X50 Bolt M8X50 4 YL254Y
6 [B254Y.47.014A IS ZRRA Front Bracket Weld 1 YL254Y
7 |D01-5783-8X25 12 M8X25 Bolt M8X25 4 YL254Y
8 |D05-93-08 #pE 8 Washer 8 4 YL254Y
9 |D05-97.1-08 #pE 8 Washer 8 4 YL254Y
10 |D03-6170-08 T2 EEMS Nut M8 4 YL254Y
11 |BYL254D.47.027 BEESUR S Hinge Plate Weld 1 YL254Y
12 |D01-5783-10X25 124 M10X25 Bolt M10X25 4 YL254Y
13 |D05-93-10 #pE 10 Washer 10 4 YL254Y
14 |D05-96-10 kB 10 Enlarged washer 10 4 YL254Y

80




Fr 5 YR = e 2G5 it ik
NO. ERP No. SR PART NAME Q'TY | GENERALITY REMARKS
21 |D07-3765-11.3X2.2 |OfZfE 11.3X2.2 O-ring 11.3X2.2 2 YL254Y
22 |B254Y.54A.022 HSTHMME 5 BXIR &4 Welded joints for rear section of HST filler pipe 1 YL254Y

97




Fi; I?glir{?\lﬁi Sl PART NAME é&'lf( GEI\Jl@EEE_ITY REI\%Z?IE?KS
21 |GB3541-1983 HIE 16 Washer 16 1 YL254Y
22 |B254Y.37.163 BN Locating spring 1 YL254Y
23 |D13-308-8 HER 8 Ball 8 1 YL254Y
24 |B254Y.55.020 FRKRE&MH Handwheel glue 1 YL254Y
25 |[D09-879.4-5X24 A4S 5X24 Cylindrical pin 5X24 1 YL254Y
26 |B254Y.55.107 bl control valve 1 YL254Y
27 |B254Y.55.118 FLH T4 Retaining ring for bore 1 YL254Y
28 |D10-896-9 T 44k 9 Open retainer ring 9 1 YL254Y
29 |D07-3452.1-10X1.8 |0FZRE 10x1.8 O-ring 10x1.8 1 YL254Y
30 |[D13-308-7 WER 7 Ball 7 1 YL254Y
31 |B254Y.55.108 T Throttle valve pressure spring 1 YL254Y
32 |B254Y.55.109 %] A valve seat 1 YL254Y
33 |D01-5786-12X1.25X16 |47 124 M12X1. 25X16 Fine-tooth bolt M12X1.25X16 1 YL254Y
34 |GB3541-1983 g 12 Washer 12 1 YL254Y
35 |D01-5786-10X1X12 [#Z#E M10X1X12 Bolt M10X1X12 1 YL254Y
36 |GB3541-1983 #HPE 10 Washer 10 1 YL254Y
37 |B254Y.55.101 PETF 28 7k Hoist housing 1 YL254Y
38 |D01-5783-12X35 124 M12X35 Bolt M12X35 12 YL254Y
39 |D05-93-12 1 12 Washer 12 12 YL254Y
40 |D01-5783-8X20 124 M8X20 Bolt M8X20 2 YL254Y

102




e L/L AT = ” K pliNEER w1
NO. ERP No. SR PART NAME Q'TY | GENERALITY REMARKS
41 |D05-93-8 #pE 8 Washer 8 2 YL254Y
42 |B254Y.55.021 IR SR Welded joint for filler pipe 1 YL254Y
43 |B254T.55.123 N E Fuel plug 1 YL254Y
44 |B254Y.55.022 b REARS Upper suspension frame welded joint 1 YL254Y

103




RERIE DK .
HY55-020 Hydraulic Lifter Assembly @ #5435

BAM
GENERALITY

YL254Y

-pEs
REMARKS

104



Fi; é@é{?\lﬁi S PART NAME éj'l'l'gé GEI\JIEEEE_ITY REI\%Z\HIE?KS
1 D01-5783-10x25 12 M10X25 Bolt M10X25 2 YL254Y
2 D05-93-10 #pE 10 Washer 10 2 YL254Y
3 B254Y.55.121 JEAR Press plate 2 YL254Y
4 B254Y.55.026 BRI EE4 Lifting arm joint 2 YL254Y
5 [D07-3452.1- %M 33.5x3. 55 O-ring 33.5x3.55 1 YL254Y
6 B254Y.55.113 P& bushing 1 YL254Y
7 |D10-894.1-38 HAHTEE 38 Shaft retaining ring 38 1 YL254Y
8 B254Y.55.114 T Lifting shaft 1 YL254Y
9 B254Y.55.105 NI T Inner lifting arm 1 YL254Y
10 |B254Y.55.102 i 2E piston 1 YL254Y
11 |B254Y.55.103 YXTE % = D70 YX-ring D70 1 YL254Y
12 |B254Y.55.104 VE ZETHAF Piston crown rod 1 YL254Y
13 |D09-879.4-5X24 [ F: 4 5x 24 Cylindrical pin 5x24 1 YL254Y
14 |B254Y.55.116 B\ Operating shaft 1 YL254Y
15 |D10-894.1-20 4R 20 Shaft retainer ring 20 1 YL254Y
16 |B254Y.55.115 £ bushing 1 YL254Y
17 [D07-3452.1- OF% P 38. 7x3. 55 O-ring 38.7x3.55 1 YL254Y
18 |D01-5783-8X20 12 M8X20 Bolt M8X20 2 YL254Y
19 |D05-93-8 #pE 8 Washer 8 2 YL254Y

105




}ﬁoﬂ5 é@éﬁ\ﬁ Sl PART NAME é&'l?%( GEI\JléEEE_ITY REI\%EIE?KS
1 |B254Y.58.107 T Handle 2 YL254Y
2 |B254Y.58.015 BHYIEE (— Operating lever welded joint (1) 1 YL254Y
3 |B254Y.58.016 YIRS (2D Operating lever welded joint (I1) 1 YL254Y
4 |D09-91-3.2X20 TF D483, 2X20 Cotter pin 3.2X20 1 YL254Y
5 |D05-97.1-12 HhpE 12 Washer 12 1 YL254Y
6 [B254Y.58.017 PG () Tie rod welded joint (1) 1 YL254Y
7 |D05-97.1-12 #HPE 8 Washer 8 2 YL254Y
8 |D09-91-3.2X20 H E42x16 Cotter pin 2x16 2 YL254Y
9 ([B254Y.58.018 PG (2D Tie rod welded joint (Il) 1 YL254Y
10 |B254Y.58.029 T3 [ Bk Sk Universal ball head 2 YL254Y
11 |D01-5783-10X20 124 M10X20 Bolt M10X20 2 YL254Y
12 |D03-93-10 HPE 10 Washer 10 2 YL254Y
13 [D17-19674.2-G3/8SA |IHAL# 63 /8SA Packing seal G3/8SA 2 YL254Y
14 |B254Y.58A.019 L W IR BT A AR A A Welding joint for multi-way valve inlet pipe 1 YL254Y
15 |B254Y.58.105 BIER G3/8 Articulated bolt G3/8 1 YL254Y
16 |B254Y.58A.023 T HEARIR ST Welded joint of support frame 1 YL254Y

122




RERAE B 2K .
HL58-030 Hydraulic Lifting Pipe Assembly @D % 445

A
GENERALITY

YL254Y

-pEs
REMARKS

123



Fioﬂﬁ é@é%ﬁi Sl PART NAME é&'lf( GEI\JIEEEE_ITY REI\%EIE?KS
1 |C906-004 e i 2 B I YR A R Rotary line filter assembly 1 YL254Y
2 |B254Y.58.101 TETE PRk Filter adapter 1 YL254Y
3 |D07-3452.1-20X2.65 |0j[8 20X%2.65 O-ring 20x2.65 1 YL254Y
4 |B254Y.58.012 KB AE 3 I B s o Weldment for rear section of oilinlet pipe of duplex pump 1 YL254Y
5 |D01-5783-8X20 124 M8X20 Bolt m8x20 1 YL254Y
6 |D05-93-08 #pE 8 Washer 8 1 YL254Y
7 |B254Y.58.108 AT E R 12-22 Tubing retainer 12-22 2 YL254Y
8 D16-8870-40 WESE D40 Hose clamp D40 2 YL254Y
9 [D32-10637-B22X170 (% B22X170 Hose b22x170 1 YL254Y
10 |D03-6170-8 T2EE M8 Nut M8 1 YL254Y
11 |D01-5782-6X35 124 M6X35 Bolt m6x35 5 YL254Y
12 |D03-5-93-06 P8 6 Washer 6 5 YL254Y
13 |B254Y.58.013A EHEM S TTBE Sk Front section weldment of pump inlet pipe 1 YL254Y
14 |D16-8870-25 W4 D25 Hose clamp D25 2 YL254Y
15 |D32-10637-B13X80 |iREB13X80 Hose b13x80 1 YL254Y
16 |D01-5782-10X110 1242 M10X110 Bolt m10x110 2 YL254Y
17 |D05-97.1-10 I8 10 Washer 10 2 YL254Y
18 |B254Y.58A.027A WHEZES Gear pump 8 1 YL254Y
19 |D03-6170-10 T2EE M10 Nut M10 2 YL254Y
20 |D07-3452.1-13.2X1.8 |0/£[& 13. 2x1.8 O-ring 13.2x1.8 2 YL254Y

124




55 YRS - - B T8 H/iE
NO. ERP No. SRl PART NAME Q'TY |GENERALITY REMARKS
21 |B254Y.58.021A HHmE RA At Welding parts of pump oil pipe 1 YL254Y

125




	封面
	0001编制说明
	0001.版本说明
	0001.254Y目录
	0001.空白
	001-柴油机总成
	002-发动机总成
	Sheet2

	003-进气系统总成
	004-进气系统总成
	Sheet2

	005-散热器总成
	006-散热器总成
	Sheet2

	007-油门操纵总成
	008-油门操纵总成
	Sheet2

	009-排气系统总成
	010-排气系统总成
	Sheet2

	011-离合器总成一
	012-离合器总成一
	Sheet2

	013-离合器总成二
	014-离合器总成二-1
	Sheet2

	015-离合器总成二-2
	Sheet2

	016-前减速箱总成
	017-前减速箱总成-1
	Sheet2

	018-前减速箱总成-2
	Sheet2

	019-托架总成
	020-托架总成
	Sheet2

	021-前桥总成
	022-前桥总成
	Sheet2

	023-前驱动轮
	024-前驱动轮
	Sheet2

	025-驱动轮
	026-驱动轮
	Sheet2

	027-牵引架总成
	028-牵引架总成
	Sheet2

	029-传动轴总成
	030-传动轴总成
	Sheet2

	031-变速箱总成一
	032-变速箱总成一-1
	Sheet2

	033-变速箱总成一-2
	Sheet2

	034-变速箱总成二
	035-变速箱总成二-1
	Sheet2

	036-变速箱总成二-2
	Sheet2

	037-HST及其操纵机构总成一
	038-HST及其操纵机构总成一
	Sheet2

	039-HST及其操纵机构总成二
	040-HST及其操纵机构总成二-1
	Sheet2

	041-HST及其操纵机构总成二-2
	Sheet2

	042-后桥总成一
	043-后桥总成一
	Sheet2

	044-后桥总成二
	045-后桥总成二-1
	Sheet2

	046-后桥总成二-2
	Sheet2

	047-末端传动总成一
	048-末端传动总成一-1
	Sheet2

	049-末端传动总成一-2
	Sheet2

	050-末端传动总成二
	051-末端传动总成二
	Sheet2

	052-液压转向系统总成
	053-液压转向系统总成-1
	Sheet2

	054-液压转向系统总成-2
	Sheet2

	055-液压转向系统总成-3
	Sheet2

	056-动力输出总成一
	057-动力输出总成一-1
	Sheet2

	058-动力输出总成一-2
	Sheet2

	059-动力输出总成二
	060-动力输出总成二-1
	Sheet2

	061-动力输出总成二-2
	Sheet2

	062-动力输出总成二-3
	Sheet2

	063-制动器总成一
	064-制动器总成一
	Sheet2

	065-制动器总成二
	066-制动器总成二-1
	Sheet2

	067-制动器总成二-2
	Sheet2

	068-制动器总成三
	069-制动器总成三
	Sheet2

	070-座椅总成
	071-座椅总成
	Sheet2

	072-安全架总成
	073-安全架总成-1
	Sheet2

	074-安全架总成-2
	Sheet2

	075-前安全架总成
	076-前安全架总成
	Sheet2

	077-机罩总成一
	078-机罩总成一
	Sheet2

	079-机罩总成二
	080-机罩总成二
	Sheet2

	081-机罩总成三
	082-机罩总成三
	Sheet2

	083-电器系统总成-1
	084-电器系统总成-1-1
	Sheet2

	085-电器系统总成-1-2
	Sheet2

	086-电器系统总成-2
	087-电器系统总成-2-
	Sheet2

	088-燃油箱总成
	089-燃油箱总成-1
	Sheet2

	090-燃油箱总成-2
	Sheet2

	091-燃油箱总成-3
	Sheet2

	092-地板总成
	093-地板总成-1
	Sheet2

	094-地板总成-2
	Sheet2

	095-HST管路总成一
	096-HST管路总成一-1
	Sheet2

	097-HST管路总成一-2
	Sheet2

	098-HST管路总成二
	099-HST管路总成二
	Sheet2

	100-液压提升总成一
	101-液压提升器总成一-1
	Sheet2

	102-液压提升器总成一-2
	Sheet2

	103-液压提升器总成一-3
	Sheet2

	104-液压提升总成二
	105-液压提升器总成二
	Sheet2

	106-悬挂总成一
	107-悬挂总成一
	Sheet2

	108-悬挂总成二
	109-悬挂总成二
	Sheet2

	110-悬挂总成三
	111-悬挂总成三
	Sheet2

	112-悬挂总成四
	113-悬挂总成四
	Sheet2

	114-分配器总成
	115-分配器总成
	Sheet2

	116-前配重总成
	117-前配重总成
	Sheet2

	118-液压提升管路总成一
	119-液压提升管路总成一-1
	Sheet2

	120-液压提升管路总成一-2
	Sheet2

	121-液压提升管路总成二
	122-液压提升管路总成二
	Sheet2

	123-液压提升管路总成三
	124-液压提升管路总成三-1
	Sheet2

	125-液压提升管路总成三-2
	Sheet2

	126-工具1
	127-工具2
	封底

